DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-089-001 2/24



Kits &
Assemblies

o
=
(7]
3
o
==
o
£
‘=
©
Q
]

& Tumbler Group

Electrical
Box

Kits, Assemblies, & Common Parts

Description
Kit - T80 Bottom exhaust

9732-348-001

Kit - 9873-008-001 w/ bearings & tolerance ring

9732-329-001

9732-329-001

9732-329-001

LP to Natural Conversion Kit for White Rodgers

9732-102-018

9732-102-017

9732-102-023

Kit, Optional Replacement for Round Switch

9539-492-001

9732-351-001

9732-351-001

9732-351-001

Temperature Probe

9501-004-002

9501-004-002

9501-004-002

Kit-30/50/80 OPL, PCB-Controler

9732-249-001

9732-249-001

9732-249-001

Ignition Control Box

9857-182-001

9857-182-001

9857-182-001

Electrode Assembly, Ignition

9875-002-003

9875-002-003

9875-002-003

Thermostat, Hi-Limit

9576-203-002

9576-203-002

9576-203-002

Termostat, Overtemp

9576-207-006

9576-207-006

9576-207-006

Fuse, .600MA/250V

8636-024-001

8636-024-001

8636-024-001

Motor Run Relay

5192-299-002

5192-299-002

5192-299-002

Transformer, Control

8711-007-002

8711-007-002

8711-007-002

Screen Assy, Lint

9822-026-002

9822-026-001

9822-031-002

Air Flow Switch

9801-095-001

9801-098-001

9801-098-001

Switch-Door (Round)

9539-492-001

9539-492-001

9539-492-001

Switch-Door (Square)

9539-501-001

9539-501-001

9539-501-001

Motor Drive Belt

9040-076-003

9040-076-006

9040-076-011

Tumbler Drive Belt

9040-073-009

9040-073-011

9040-073-012

Tension Arm Complete

9861-022-001

9861-022-002

9861-024-004

Spider/Trunnion

9568-015-001

9568-013-001

9873-008-001

Door Handle

9244-082-001

9244-082-001

9244-082-001

Run Capacitor

5191-108-001

5191-108-001

Start Capacitor

5191-109-001

5191-109-001

Cleanout Duct Assembly 8"

9973-034-001

9973-034-001

3373-034-001

DNOO3ONC-10
DNOO50NC-10
DNOOSONC-10

Section 5:
Dryer Parts Data

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

ejeq sMed

1
0
0
-
=
0
==
0
o
(=g
o
o




Kits &
Assemblies

Cabinet

Rear

Burner
Housing

Electrical

View

Bearing Housing
& Tumbler Group

Group

Box

Dryer Cabinet Group

Description
Loading Door Compleate SS/Brushed SS/Blk

9960-306-001

9960-305-001

9960-305-001

Loading Door Compleate Wht/Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Door Assy, Loading (Ring only) Brushed SS

9960-255-008

9960-284-002

9960-284-002

NN~ |~

Door Assy, Loading (Ring only) Black (after
serial D1.22290.005)

9960-319-007

9960-320-004

9960-320-004

R l=|l—=]~

w

Plate Assy, Hinge (SS)

9982-374-001

9982-368-001

9982-368-001

Plate Assy, Hinge (Wht)

9982-374-003

9982-368-003

9982-368-003

Cover-Hinge Back, Black

9074-341-002

9074-340-002

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw Hinge to Door

9545-012-015

9545-012-015

9545-012-015

Nut, Hinge to Door

8640-413-002

8640-413-002

8640-413-002

Glass, Door

9212-002-003

9212-002-004

9212-002-004

Gasket, Door Glass (Black)

9206-413-001

9206-413-002

9206-413-002

|| b

Support Door Glass

9548-117-000

9548-117-000

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-003

9206-420-005

9206-420-005

Handle, Loading Door

9244-082-001

9244-082-001

9244-082-001

¥ |IN| O

Screw, Handle

9545-018-017

9545-018-017

9545-018-017

Stud Door Catch

9531-033-002

9531-033-002

9531-033-002

Nut-Hex, #10-32

8640-413-001

8640-413-001

8640-413-001

Nut, Acorn

8640-413-003

8640-413-003

8640-413-003

Catch, Loading Door

9086-015-002

9086-015-002

9086-015-002

Rivit

8638-190-009

8638-190-009

8638-190-009

Strap, Hinge (Black)

9966-018-002

9966-014-002

9966-014-002

Plate Assy-Backup, Hinge

9982-386-001

9982-356-001

9452-790-001

Plate Assy-Backup, Hinge

9982-369-001

Reinforcement-Front panel

9817-003-001

Screw-Phillips, 10-32x1/2 Chrome

9545-012-003

9545-012-003

Screw-Phillips-Counter sink, 10-32x1/2 Chrome

NA

9545-012-028

Screw-Special, Hinge to Door

9545-052-001

9545-052-001

9545-052-001

Nut-Allen, 1/4-20

8640-439-001

8640-439-001

8640-439-001

Washer-Fiber/Plastic

8641-436-003

8641-436-003

8641-436-003

Front Panel Assy (SS) Round Switch

9454-918-001

9454-866-001

9454-868-001

Front Panel Assy (SS) Square Switch

9444-002-001

9444-004-001

9444-006-001

Front Panel Assy (Wht) Round Switch

9454-918-003

9454-866-003

9454-868-003

Front Panel Assy (Wht) Square Switch

9444-002-003

9444-004-003

9444-006-003

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

8641-585-001

8641-585-001

8641-585-001

Nut-Spring (Before Serial)

8640-399-001

8640-399-001

8640-399-001

Nut, Expansion (After Serial D1.21187.042)

8640-442-001

Nut, Expansion (After Serial D1.21162.038)

8640-442-001

Nut, Expansion (After D1.21177.005)

8640-442-001

Insulation-Front Panel, Top Half

9277-063-001

9277-057-001

9277-058-001

Insulation-Front Panel, Bottom Half

9277-063-002

9277-057-001

9278-058-002

18

Label-Warning

8502-753-001

8502-753-001

8502-753-001

19

Plug-Front Panel

9456-050-001

9456-050-001

9456-050-001

Switch-Door (Round)

9539-492-001

9539-492-001

9539-492-001

Switch-Door (Square)

9539-501-001

9539-501-001

9539-501-001

ol I B I B B (R N SN SN RN S N B Bl B I B B (N SN e o B I i SO i SN SO Il B B S0 I B I ST i B (B SN SN SR B i

Part # 8533-089-001 2/24

19

8,9 10

12

16,17

Description
Wire-Assy, Blk

8220-063-026

8220-063-026

8220-063-026

Wire-Assy-Blu

8220-063-009

8220-063-009

8220-063-009

Cover-Door Switch

9074-351-001

Nut-#10-32unf, 2B

8641-413-002

Cabinet Touch Up Paint (White)

9472-001-013

9472-001-013

9472-001-013

=N~~~

Part # 8533-089-001 2/24

m
0
v

v a
#a
O
=
Q e+
()
Q.




Kits &
Assemblies

Dryer Cabinet Group Continued

Key Description

Nameplate - Dexter Dryer Black

T-30
9412-196-001

T-50
9412-196-001

T80
9412-196-001

Door Assy-Upper, OPL (SS)

9960-288-001

9960-290-001

9960-292-001

Door Assy-Upper, OPL (Wht)

9960-288-003

9960-290-003

9960-292-003

Bracket-Hinge

9029-224-001

9029-224-001

9029-224-001

*

Rivit- 3/16, Hinge to Door

9491-009-001

9491-009-001

9491-009-001

*

Rivit- 3/16, Hinge to Cabinet

9491-009-001

9491-009-001

9491-009-001

Trim-Upper Service Door, Black

9578-098-002

9578-094-002

9578-096-002

Screw-Phillips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

8641-585-001

8641-585-001

8641-585-001

*x|lojlLnn]|ph|W

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Membrane Switch

9801-104-001

9801-104-001

9801-104-001

Kit-30/50/80 OPL, PCB-Controler

9732-249-001

9732-249-001

9732-249-001

*¥ |00 |

Spacer-#6 x 1/2

9538-157-016

9538-157-015

9538-157-015

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Nut- #6-32

8640-411-003

8640-411-003

8640-411-003

Wire Assy-GRN, 24"

8220-137-001

8220-137-001

8220-137-001

Fuse, .600MA/250V

8636-024-001

8636-024-001

8636-024-001

Support-Upper Service Door

9548-288-001

9548-288-001

9548-288-001

Clamp-Tube

9079-121-002

9079-121-002

9079-121-002

Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

Clamp-Cable, 1/2”

8654-125-006

8654-125-006

8654-125-006

Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

Insulation

9277-041-016

9277-041-016

9277-041-016

Harness-Control

9627-770-001

9627-770-001

9627-770-001

Harness-Temp Probe

9627-679-002

9627-679-002

9627-679-002

NN~~~
ejeq sMed

=
)

oy
0
[e]
(= d
=
0
==
o
o
(=g
o
o

JOVEXTER
INDUSTRIAL

DRYER

e Bl B I DN IS B Bl B S S It e ISR I O I OIS e

Electrical
Box

12
13,14 11 8 7 10

6 Part # 8533-089-001 2/24 Part # 8533-089-001 2/24 7



Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

Electrical

Key Description

1 Door-Lower Service, OPL, SS

T-30
9108-131-001

T-50
9108-123-001

Dryer Cabinet Group Continued

T80
9108-127-001

QTY

1 Door-Lower Service, OPL, Wht

9108-131-003

9108-123-003

9108-127-003

Black

2 Handle-Door, Lower Service,

9244-089-002

9244-087-002

9244-088-002

[y

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Handle-Door, Lower Service OPL

9244-084-002

9244-084-002

9244-084-002

Trim-Lower Kick, Black

9578-099-002

9578-095-002

9578-097-002

9545-008-010

9545-008-010

9545-008-010

Screen Assy, Lint

9822-026-002

9822-026-001

9822-031-002

Switch-Door (Round)

9539-492-001

9539-492-001

9539-492-001

3
4
5
6 | Screw-Phollips, 10Bx3/8, Black
7
8
*

Switch-Door (Square)

9539-501-001

9539-501-001

9539-501-001

* | Kit, Optional Replacement for
Round Switch 9539-492-001

9732-351-001

9732-351-001

9732-351-001

ol e B Bl Y i B B

9 | Hinge-Door, Lower

9243-081-001

9243-082-001

9243-082-001

& Tumbler Group

10 | Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

11 | Bracket-Door Switch

9029-226-001

9029-226-001

9029-226-001

* Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

12 | Bracket-Chain

9029-233-001

9029-233-001

9029-233-001

* Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

13 | Hook, “S” Type

9248-022-002

9248-022-002

9248-022-002

14 | Chain-Lower Service Door

9099-012-006

9099-012-006

9099-012-006

* | Leg, Leveling 1/2”

8544-006-001

8544-006-001

8544-006-001

* | Leveling Leg Wrench

8545-061-002

8545-061-002

8545-061-002

HIlIAIN]|IDR|JOININ]|R, O] =

Box

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

ejeq sMed

u
0
[e]
(= d
=1
0
==
o
o
(=g
o
o




Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Electrical
Box

10

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 Insulation, Upper service Door 9277-041-006 9277-041-016 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-019 9277-041-023 9277-041-023 1
3 Insulation Tumbler Area, above 9277-041-020 9277-041-023 2

Baffel
3 | Insulation Tumbler Area, above 9277-041-023 9277-041-021
Baffel
4 | Insulation Tumbler Area, below 9277-041-020 9277-051-003 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-041-004 2
baffel
4 | Insulation Tumbler Area, below 9277-041-004 6
baffel
5 | Insulation Lint Compartment 9277-041-021 9277-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door (Round) 9539-492-001 9539-492-001 9539-492-001 1
* | Switch-Door (Square) 9539-501-001 9539-501-001 9539-501-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1

10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1

20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1

21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1

19

30lb Temp Probe

16 17 18 21 20

50Lb & 80Lb Temp Probe

16

\ :
|
!

| o el A,

——— o r

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

ejeq sMed

u
0
[e]
(=g
=1
0
==
o
o
(=3
o
o

1"



Kits &
Assemblies

(=)}
£
()]
=
=)
=
[=)]
o
=
[}
)]
o

& Tumbler Group

Electrical
Box

12

Dryer Modular Cabinet Group 30Ib.

(After Serial D1.23164.026)

Key Description T30 QTY

1 | Cabinet Base Assembly 9945-166-001 1

* | Lower Back Panel Assembly 9989-730-002 1

2 | Lower Cabinet RH Side Panel 9444-109-003 1

3 | Lower Cabinet LH Side Panel 9444-109-004 1

4 | Lower Cabinet Front Channel 9081-224-001 1

* | Upper Back Panel Assembly 9989-731-002 1

5 | RH Middle Side Panel Assembly 9444-111-003 1

6 | LH Middle Side Panel Assembly 9444-111-004 1

7 | Cabinet Top 9577-070-001 1

8 | RH Baffle 9049-131-001 1

9 | LH Baffle 9049-132-001 1

* | Baffle Angled Bracket 9029-371-001 2
10 | RH Upper Side Panel 9444-113-003 1
11 | LH Upper Side Panel 9444-113-004 1
12 | Upper Cross Brace 9046-107-001 1

* | 10abx3/8 Screw 9545-008-024 25
* | 3/16 Blind Rivet 9491-009-001 171
* | Wht 3/16 Blind Rivet 9491-009-005 48

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

13



Dryer Modular Cabinet Group 50Ib.
(After Serial D1.23145.014)

Kits &
Assemblies

5
l_x
E
=
Ll

14

Key Description T50 QTY
1 | Cabinet Base Assembly 9945-165-001 1
* | Lower Back Panel Assembly 9989-726-002 1
2 | Lower Cabinet RH Side Panel 9444-104-003 1
3 | Lower Cabinet LH Side Panel 9444-104-004 1
4 | Lower Cabinet Front Channel 9081-222-001 1
* | Upper Back Panel Assembly 9989-727-002 1
g‘ g- 5 | RH Middle Side Panel Assembly 9989-728-003 1
g 8 6 | LH Middle Side Panel Assembly 9989-728-004 1
:I°: 5 7 | Cabinet Top Assembly 9961-164-001 1
E‘ oy 8 | RH Baffle 9049-130-001 1
= E 9 | LH Baffle 9049-130-002 1
3 & * | Baffle Stiffener Angle 9003-386-001 2
10 | RH Upper Side Panel 9444-108-003 1
11 | LH Upper Side Panel 9444-108-004 1
12 | Upper Cross Brace 9046-105-001 1
* | 10abx3/8 Screw 9545-008-024 21
* | Large Head Pop Rivet 8638-190-028 4
* | 3/16 Blind Rivet 9491-009-001 122
* | Wht 3/16 Blind Rivet 9491-009-005 54

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

15



Dryer Modular Cabinet Group
(After Serial D1.23090.024)

(/)]
9
23
8E
¥ 2
(/)]
<

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-162-001 1 12
* | Lower Back Panel Assembly 9989-716-002 1
2 | Lower Cabinet RH Side Panel 9444-091-003 1
3 | Lower Cabinet LH Side Panel 9444-091-004 1
4 | Lower Cabinet Front Channel 9081-217-001 1
_— * | Upper Back Panel Assembly 9989-717-002 1 11
% § 5 | RH Middle Side Panel Assembly 9989-718-003 1 =
g o 6 | LH Middle Side Panel Assembly 9989-718-004 1 _E
:Ic:a % 7 | Cabinet Top Assembly 9961-163-002 1 =..
E £ 8 | RH Baffle 9049-129-001 1 =5
8 E 9 | LH Baffle 9049-129-002 1 :
@ o * | Baffle Stiffener Angle 9003-384-001 2 r—4
10 | RH Upper Side Panel 9444-095-003 1 _:|
11 | LH Upper Side Panel 9444-095-004 1 /
12 | Upper Cross Brace 9046-104-001 1 .
& Heavy Hex Nut 7/16-14 8640-416-001 6 [t
* | Spring Lockwasher 7/16 8641-582-013 6 9 : 8
* | 10abx3/8 Screw 9545-008-024 28 &
* Large Head Pop Rivet 8638-190-028 4 :
* | 3/16 Blind Rivet 9491-009-001 111 —s|
_ * | Wht 3/16 Blind Rivet 9491-009-005 54 ==
8 * | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10
% é * | LH Rear Side Angle 9003-326-002 1
uij * | RH Rear Side Angle 9003-327-002 1
6 5
4
3 2
1
1 6 Part # 8533-089-001 2/24 1 7

Part # 8533-089-001 2/24



Dryer Rear View 30Lb

&
%S
& £ Key Description T30 QrY
ﬁ 1 | Motor 9376-311-003 1
2 | Pulley 9453-157-001 1
* | set screw 9545-028-013 1 o
3 | Plate, Motor mounting 9982-370-002 1 g g"
* | Gasket, Motor Plate 9206-428-001 1 g ;:
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4 gl'_ 8
* | Impeller w/set screw 9278-043-001 1 2 5"
5 | Screw, 5/16-18x5/8 9545-014-004 4 -
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-001 1
g‘ g' pulley
@ g 8 | Bolt- 3/8-16x1 1/4 9545-029-010
:I? E’ 9 | Nut, Wizlock, 3/8x16 8640-415-004 3
E’ 'g Cap Screw, 3/8-16x1 1/2 9545-029-003 1
E 3 * | snap Ring 9487-200-003 1
0 g * | Washer-Flat, 3/8x1 8641-581-035 1
10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-035 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
s 19 | Belt Drive 9040-076-003 1
_,3 § * | Tolerence Ring 9487-234-005 1
9 20 | Pulley, Driven 9908-049-002 1
W 21 | Washer-Flat, 1/2 8641-581-021 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
24 | Belt, Driven 9040-073-009 1

7
10 15
11

17

16
Scroll down for
501b and 80Ib

15 Parts Breakdown

18 Part # 8533-089-001 2/24 Part # 8533-089-001 2/24 19



é Key Description T-50 QTY
:‘z 'E 1 | Motor 9376-317-003 1
¥ 2 * | Run Capacitor, Motor 5191-108-001 1

< * | start Capacitor, Motor 5191-109-001 1

2 | Pulley 9453-169-013 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* Gasket, Motor Plate 9206-428-002 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-038-004 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
o2 7 | Support Arm, Intermediate 9991-053-002 1
£ 3 pulley
% (E 8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
5 = 9 | Nut, Wizlock, 3/8x16 8640-415-004 3
£ E Cap Screw, 3/8-16x1 1/2 9545-029-012 1
3 * | snap Ring 9487-200-003 1
4 * | Washer-Flat, 3/8x1 8641-581-035 1
10 | Idler Arm Assembly 9861-022-002 1
* | Snap Ring (Support Arm keeper) | 9487-200-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
11 | Pulley, Idler w/Bearings 9908-048-003 1
12 | Bearing, Bronze 9036-145-002 2
13 | Snap Ring 9487-200-003 1
14 | Hook “S” type 9248-022-002 3
o 15 | Chain, Spring tension 9099-012-002 1
E % 16 | Spring, tension 9534-369-001 1
I a 17 | Belt Drive 9040-076-006 1
w * | Tolerence Ring 9487-234-005 1
18 | Pulley, Driven 9908-047-002 1
19 | Washer-Flat, 1/2 8641-581-026 1
20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
22 | Belt, Driven 9040-073-011 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

10

Scroll down for
801lb Parts
Breakdown

20 Part # 8533-089-001 2/24

22

11

12,13

17

Dryer Rear View 50 Lb

ejeq sMed

u
0
[e]
(=g
=1
0
==
o
o
(=3
o
o

9, 20, 21

23

21

Part # 8533-089-001 2/24



Kits &
Assemblies

(=)}
£
()]
=
=)
=
[=)]
o
=
[}
)]
o

& Tumbler Group

Electrical
Box

20

11

19
18

Key Description T-80 QTY
1 | Motor 9376-317-003 1
* | Run Capacitor, Motor 5191-108-001 1
* Start Capacitor, Motor 5191-109-001 1

Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 35/16-18 8640-400-003 4
* | Tolerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1

10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
& Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-004 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 3/8x1 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook "S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-369-001 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

22 Part # 8533-089-001 2/24

22

15

16,17

21

5,6

Dryer Rear View 80 Lb

Part # 8533-089-001 2/24

ejeq sMed

u
0
[e]
(=g
=1
0
==
o
o
(=3
o
o

23



Kits &
Assemblies

Cabinet

Rear

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

Burner
Housing

Airflow

Electrical

24

View

Group

& Tumbler Group

Switch

Dryer Rear View-Guard & Exhaust

Description

Cover Cabinet

9074-347-001

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-001

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 8”

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8"

9109-121-001

9109-121-001

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

8520-141-000

Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9029-228-001

14

Pipe-Duct, 6"

9109-122-001

9109-122-002

9109-122-003

15

Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16

Elbow-90 degree, 6"

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-208-001

8514-208-001

8514-208-001

17

Diagram & Schematics

9506-474-001

9506-474-001

9506-474-001

18

Label-Warning & Notice

8502-600-001

8502-600-001

8502-600-001

19

Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20

Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21

Label-High Voltage

8502-614-004

8502-614-004

8502-614-004

8” Slide Open Clean Out Duct

9973-034-001

9973-034-001

9973-034-001

R, ]lRr|lR,r]lR,]|~=]~=

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

ejeq sMed

sued

u
0
[e]
(=g
=1
0
==
o
o
(=3
o
o

25



Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Electrical
Box

26

Dryer Rear View-Bearing Housing 30Lb

Key Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)

1 Housing, Bearing 9241-161-002 1
* | Bearing, Ball, Front 9036-130-001 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9538-139-002 AR

Scroll down for
50lb and 80Ib
Parts Breakdown

Dryer Tumbler Group 30Lb

10 12

I

t
A 11
—————————————————— —r |»— ==
3 1 4 5 7 8 9
Key Description T-30 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-147-001 1
1 | Tumbler Assy (Galvinized) 9848-146-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-147-002 1
front)

1 | Tumbler Assy (Stainless Galvinized front) 9848-146-002 1
2 | Rod, Tumbler 9497-019-003

3 | Washer, Special 8641-554-001

4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1" 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-089-001 2/24

Scroll down for
50lb and 80Ib
Parts Breakdown

Part # 8533-089-001 2/24

ejeq sMed

oy
0
[e]
(= d
=
0
==
o
o
(=g
o
o

27



Dryer Rear View-Bearing Housing 50Lb

(/)]
2
23
8E
¥ 2
(/)]
<

Dryer Tumbler Group 50Lb

ejeq sMed

10 12

oy
0
[e]
(= d
=
0
==
o
o
(=g
o
o

o
25
? 2 —
30
To [ 1 3+{ | &E|[Ht=e
o
£t A A
=3
=
[
0 o
A 11
|t ,7,7,7,7,|>:EB
3
4 f
2 3 1 4 5 6 7 8 9
8
= X
B8
% Key Description T-50 QTY Key Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1 * | Tumbler Assy Compleate W/Spider (GALV) 9848-149-001 1
bearings & Spacer) 1| Tumbler Assy (Galvinized) 9848-148-001 1
L || FELELE, R cz UL 1 * | New Tumbler Assy, Taller Baffles (Anti-Roping) W/Spider | 9848-158-001 1
* 1 - -
Bearing, Ball, Front 9036-159-001 ! * | New Tumbler Assy, Taller Baffles (Anit-Roping) 9848-157-001 1
b || S ERElE SOl 1 * | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-149-002 1
2 | Bearing, Ball, Rear 9036-159-003 1 1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4 > | Rod. Tumbler 9497276002 3
4| Nut, 1/2-13 8640-417-002 2 3 | Washer, Special 8641-590-002 3
5 | Screw, 1/2-13x1 1/2 9545-017-018 2 % |snim 9552-013-000 R
6 [ Nut 1/2-13 8640-417-002 2 5 | Spider Assy 9568-013-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
Scroll down for Scroll down for
80lb Parts 80lb Parts

Breakdown Breakdown

28 Part # 8533-089-001 2/24 Part # 8533-089-001 2/24 29



Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Dryer Rear View-Bearing Housing 80Lb

5 4
3
8
9
L Key Description T80 QTY
Bearing Housing Complete Assy (Includes bearings & 9803-189-001
Spacer)
1 Housing, Bearing 9241-183-003
* Bearing, Ball, Front 9036-159-001
* | Spacer, Bearing
2 | Bearing, Ball, Rear 9036-159-002
3 | Washer, Flat 1/2 8641-581-026
4 Lock Washer Spring, 1/2 8641-582-004
5 | Screw, 1/2-13x1 9545-017-004
6 | Lock Washer Spring, 1/2 8641-582-004
7 | Nut, 7/16-14 8640-416-001
8 | Screw, 7/16-14x1 1/2 9545-059-003
9 | Nut, 7/16-14 8641-416-001
30 Part # 8533-089-001 2/24

N

Dryer Tumbler Group 80Lb

nnnnnnnnnnnnnnnnnnn

—
1

12

W

Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-151-001 1
1 | Tumbler Assy (Galvinized) 9848-150-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-151-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-150-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-089-001 2/24

ejeq sMed

oy
0
[e]
(= d
=
0
==
o
o
(=g
o
o

31



(/)]
2
&5
2E
¥ 2
/)]
<

Dryer Burner Housing Group 30Lb

Key Description

Part Number Qty

[l

5 Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
oo 7 Baffle-Burner Housing, Front 9049-093-001 1
% g 8 Duct Adaptor, 6”x3"” long 9109-120-001 1
g o 9 Burner, Main 9048-021-001 2
I lﬁ 10 | Bracket-Support, Electrode 9029-214-001 1
g 'g 11 Bracket-Support, Gas Valve 9029-227-001 1
8 E 12 Electrode-Ignition 9875-002-003 1
0 o 13 Control Assy,Gas Valve, White Rodgers 36J 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 Valve-Gas Shutoff, (Optional) 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002
17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-001 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
f_g 21 Panel-Burner Housing, Side Right 9454-861-001 1
= 22 | Screw, 10-32TTx1/2 Green 9545-008-027 3
g 23 | Screw, 8-32x3/8 9545-010-014 4
Scroll down for
50lb and 80lb
Parts Breakdown
32 Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

ejeq sped
pajeaH d11309|3

33



Kits &
Assemblies

o
=
(7]
3
o
L
o
£
=
©
Q
]

Electrical

34

& Tumbler Group

Dryer Burner Housing Group 50Lb

Key Description Part Number 047

Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

Scroll down for
80lb Parts
Breakdown

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

m
0
v

v a
qa
O
=
Q e+
()
Q.

35



Kits &
Assemblies

o
=
(7]
3
o
==
o
£
‘=
©
Q
]

& Tumbler Group

Electrical
Box

36

Dryer Burner Housing Group 80Lb

Key Description Part Number 047

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 4
* Orfice-LP, #46 9425-069-022 4
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

m
0
v

v a
qa
O
=
Q e+
()
Q.

37



Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Box

*

Electrical

Key Description

Air Flow switch Assy

T-30
9801-095-001

T-50
9801-098-001

T80
9801-098-001

QTY

Bracket-Airflow switch

9029-174-001

9029-200-001

9029-200-001

Shield-Switch

9550-169-003

9550-169-003

9550-169-003

Switch-Micro

9539-461-009

9539-461-009

9539-461-009

Nut-Twin, 4-40

8640-401-001

8640-401-001

8640-401-001

Screw-.625, 4-40

9545-020-001

9545-020-001

9545-020-001

Actuator-Air Flow Switch

9008-007-001

9008-007-001

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

9451-169-002

9451-169-002

Screw, 10Bx1/4

9545-008-001

O |lo|IN|oju|bDh|lWIN |~

Screw, 10Bx1/4

9545-008-001

9545-008-001

(5,00 I N B B SR R B B B

1

Key Description

&

Wrapper-Control Box

T-30
9636-200-001

Electrical Box / Ignition Control

14

T-50
9636-200-001

16 15 8 1

T80
9636-200-001

ejeq sued
pa3eaH d211399|3

Screw, 5/16-10AB-3/8

9545-008-001

9545-008-001

9545-008-001

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw, 5/16-10AB-3/8

9545-008-024

9545-008-024

9545-008-024

Strip-Marker, Terminal

9558-029-005

9558-029-005

9558-029-005

Terminal Block Assy-Power, 4Pole

9897-035-001

9897-035-001

9897-035-001

Screw, 5/16-10AB-3/8

9545-008-024

9545-008-024

9545-008-024

Wire assy-Blk/Red, 6 1/2"

8220-001-230

8220-001-230

8220-001-230

Wire assy-Blk/Blu, 6 1/2"

8220-001-231

8220-001-231

8220-001-231

Wire Assy, GRN, 7"

8220-001-478

8220-001-478

8220-001-478

Screw- 10-32TTx1/2 GRN

9545-008-027

9545-008-027

9545-008-027

Lockwasher, External tooth

8641-582-006

8641-582-006

8641-582-006

Transformer, w/Circuit braker

8711-007-002

8711-007-002

8711-007-002

Screw, 5/16-10AB-3/8

9545-008-024

9545-008-024

9545-008-024

Relay-Motor, 30Amp, 24VAC

5192-299-002

5192-299-002

5192-299-002

Screw, 5/16-10AB-3/8

9545-008-024

9545-008-024

9545-008-024

Wire assy-Blk/Red, 9”

8220-146-001

8220-146-001

8220-146-001

Wire assy-Blk/Blu, 9”

8220-146-002

8220-146-002

8220-146-002

Control Assy, Ignition (Module)

9857-182-001

9857-182-001

9857-182-001

Screw-8Bx3/4"

9545-045-007

9545-045-007

9545-045-007

Harness, Ignition Module

9627-867-003

9627-867-003

9627-867-003

Wire Assy- High Voltage Lead

9631-403-009

9631-403-009

9631-403-009

= el SN T SN I SR I T e T T I SR T e Y B Y

38 Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

39



Electric Heated

Parts Data

Notes

INFORMATIVE 6102—018—158PR

9376-317-003

MARATHON

9376-321-002

AOSMITH

iring

W

9506—-4/75-001F

WIRING DIAGRAM

8220-063-009

9539—-492-001

LOWER SERVICE
DOOR_SWITCH
(BEHIND LOWER PANEL)

DNOO3ON_—-10_B_X
DNOOSON_—-10_B_X
DNOOBON_ —10 B X

dnoup
jsuiqed

CETTTERS dnoJp J3|quing g

3 SI

HuisnoH builieag

BuisnoH
Jauing

xog
|ed1309|3

FLAME BRN
o SENSOR RN T
— wmuTSu\oumwhx «mh% mwww A/M\Wh/mmg DCBD30/50
1 \Hﬂ_ w m 9857-193-001 DCBDBO CONTROL ENCL.
~
1 SPARK = H & YEL <m@ 9545-008-027 (BACK PANEL)
(o]
ELECTRODE & I
9875—002-003 S ORG
¢ e e L ) = FRONT PANEL
= a ol¢o | TRANSFORMER GROUND_SCREW B raTaT T T T T oo |
L L 7 - S | WITH INTERNAL 9545-008-027 7 7 o |
CIRCUIT BREAKER = T
D H (BURNER HSG) | & g I | BREAKER Np P N — 11710—=125V | MMWQMMWhmm Sl |
N - - e WHT CoM =5 © I [@lo
gleore-20s-002 | ; 7 12 o tee  160HZIPH | || B | |oepiay” L6 !
“““ o 2 S 5 L 0 © = olo
z e 9857—182—001 H m o120V m, O O © G n,ud W i W M Mwm 9471-016-001 2= i
- — n S N oo
L o e g 3loav S o osg | 8 28 |
0 i o 1 z BLK/BLU 8220-001-231 6-1/ 33 i s [} el i
| = m BLK bl N BLK/RED 8220-001-230 8—1/2" o= i | ° 27D |
O =3 s o — | 1= =%
| = 4 YEL X X | S ==
m f =L : - E B | | . g |
f - BLK WHT WHT WHT < © f 5
[ T f o] Al . f f 9627-679-002 | |1 f
YEL 0= c0 BLK/RED 8220-146—001 9 Js o
e i BLK=7 @ BLK Ri1 SO BLK/BLU 8220-146-002 9" i | ﬂ & |
o
i RED ]AZ] 5192—299-002 | i - i
S L | oo i I A GRN-16)
-u GRY-14r=—] BRN-13 34" GRY—-14——— VIO MW 9545-008-027
a ~ DCBD30HC_—10 m TUMBLER - 8652—130-037
AIR DAMPER 9376-311-003  OVERTEMP Amm%mo&ﬁmmzmh 8640-276-005 2X =
m SWITCH BLK MARATHON THERMOSTAT AT DOOR HINGE) 9501-004-002
- - _ _ » 9576—-207-006
= 9539—-461—-009 8220-063-034 60 DRIVE m%wm\mm@m?o}o mhc\m@mhxw:zo\oaém TEMP. SENSER
DCBD5OHC_—10
o DCBD8OHC_—10 MOTOR 9539—-492—-001 (LOCATED BELOW CYLINDER)
[ |

DCBD3OHC_—10
DCBDSOHC_—10
DCBDBOHC_—10

41

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

40



Electric Heated

Parts Data

Notes

Sl quIassy dnoup dnoup J3|quing 3 BuisnoH xog

B S| puIqe)d b6uisnoH bulrieag Jauing |ed11329)3

Section 6

Electric Heated

Dryer Parts Data

43

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

42



()]
L]
&5 DNO0030, 50EC_-74EB, 240V/3 Phase/60HZ 24KW
2 E
el T @ ——————— e — — — — — — — — — — — —
= g [ ]
X § z \ T
< B \
Description § ‘ 100-500-5626 10p-500-5626 ‘ m
<o T —
Power-Block, 3 Pole 9897-037-001 9897-037-001 1 St B luwosou s HO O Q) |0 O O | o0
Power-Block, 1 Pole 9897-038-001 9897-038-001 1 =L 5 ]¢s R & 8 | g o
3 S =R & =3 90 N I~
Terminal-Lug, Solderless 8652-134-002 8652-134-002 1 5L | $8%z & 2w /F =] # | a 2l
Z 2 2200 |l /8 L /s
Scrrew-10-32TT x1/2 GRN 9545-008-027 9545-008-027 1 < s |le » [f ?rﬁé%@ R /s mose/s } 90
o) N gzaaly (= > = >
Wire Assy-BLK #13 8" 8220-057-016 8220-057-016 3 g |9l 1| 8837 |2 = | ve
) " 3 5az /-7 | “ |9 100-500-5626 o 100-500-S626 | Q
Wire Assy-BLK/RED, 12 8220-151-001 8220-151-001 1 ‘ 225 lo
I b © © |
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 8220-151-002 1 =5 N s ® ko |
© O o
o e Wire Assy-BLK, #35, 9” 8220-078-008 8220-078-008 2 ot e L | |
%)
£ 3 Wire Assy, WHT, 8” 8220-057-019 8220-057-019 1 = O?J: . S E:::::::::::::::::::ﬂumﬁmr .
n o = R ORER R
30 Wire Assy-BLK/RED, #9, 9" 8220-146-001 8220-146-001 1 T3 A A \ B BERE B \ a
e B B EREE [ C
T3 Wire Assy-BLK/BLU, #21, 9" 8220-146-002 8220-146-002 1 LD | CIRCUIT BREAKERS L LI [ 5 &
o5 o | a stocssocoezel prsepnor ] BERER B
.E E Transformer 120/24VAC 8711-007-002 8711-007-002 1 @) > a %8 8 ‘ .8 S10-£50-0228 O O S PR (5 ‘ R 9
- J S o - o = :
5 2 Relay, R1-Motor Run 5192-299-002 5192-299-002 1 & OIRE g } o sio-ss0-oazs ) L } 2 I
ngl4= L £6->18 yE->8
@ o Wire Assy-WHT, #10, 8" 8220-063-018 8220-063-018 1 L =o5s F 8 mlm ozzs s1e8213-002 | EF
443128 |3 ) =2 @ o -
Relay, R2-Heat relay 5192-285-004 5192-285-004 1 s, TCl= - D D D || alsoseat S By O K
B . | ‘ £¢-318) O D O g ‘
Varistor-Coil Suppressor 9733-003-001 9733-003-001 1 o o | €l clevirs H .8 si0-s50-0zz8l () O \
(9] 2 £c—>g| -
Relay, Elements 5192-296-001 5192-296-001 1 < 2 28 | ReLAY —— |
AL M3 —800-5+58 GRN |
Wire Assy-BLK, #33, 8" 8220-057-015 8220-057-015 6 T oEP | i e © &) T,
Py 1 89897-038—-001 2
Curcit Breaker, 3-Pole, 35AMP 5198-213-001 5198-213-001 2 i \ R3 P *@ z N |
L3 L2 L1 @ 7l-N18/>8 < v
Wire Assy-BLK, #34, 36" 8220-061-008 8220-061-008 1 - ] } 2 @\ @ 5 T b } 3
EEES vy = s
Wire Assy-BLK, #34, 48" 8220-061-010 8220-061-010 1 = el g | ] 2 S5 OR0) | - ‘5‘5 REl ;
X - - 3 } = =] l: ‘ le| s10-z50-0zz8 |8 | 038/518 Fe——o] oo ‘ =
Heating Elements, 12KW, 208V | 9870-096-006 9870-096-006 2 Z Erﬁ%@ | o | oo (e OR0)|~ %% ‘ z
Jumper-Formed 9295-004-001 9295-004-001 2 = aihiadd !
~ p g ?I % g | .8 910-250—0cc8 [ RE] @ G §§ :éi %E; |
8 Jumper-Formed 9295-005-001 9295-005-001 4 > 8= |3 } I s= h; H ; } .
8, [®) o Se-8 ) ®  WHT—10_] 8 3 i' ’ E;" =
ta 4 \ o .8 8L0-£90-0¢2Z8 S 24 Vi lo o v i 2% ‘ -
Om = g L 5 Sl dd | L i )
O = | ) ‘3 g RED=9 ! | | 515 % T T | o
9 i ‘ L & z S 0
w % $0 39 B L) 8 £ | P =
&% 2 WHT 2
N ‘ 8 BLK/RED N WHT, ORG‘ jj
& ‘ YEL = - ~. [T[BLK/RED=1] : 8220-146-001 9" EI= <
% oS | o Eg } BLK M ’A:ZIB T Stﬁ SHJJ:;‘W{ 8220-146-002( 9" o |- gfﬁ m
cle2 o [ c »Ti@ RED S P | o
2RF T d § ) Dé% | RED RED-9 —063- £ 272 58%;@‘ ‘ o
Bl ? $[0 S © o ‘ 8653—-039-000 | SO PO A %f% ‘ @)
Rl L L[@ ]S ‘ : SwZd ‘ N
3o b |2 Q Iz = 1 TERD
sese E LY g;:g% | 24v MeEZH |, 4
5o e 2 f Tz | =R \ s
; ST = N
i ] : e
o)\, 5 BLK f BLK % BLK a
/_2\ Z ==t BLK [ WHT/ORG [ wit/orG]| &
Q O b O ‘ ORG % ORG
(@) (@)
SR QR \ \
Q o QO g | -
N ? \ S eeettatd| £0 O] |
Q13 Q % 3 \ $00—0ZZ—7296 § nO O ‘ O
QO Q ® © I pm=z b
G @ N\ ~ 8 |zl RN = s
Se Q8 g+l 5 PEL_ | 9 PZZ23| 1o
N~ o o | 2
OSE dlse |2 & o0z
I T[T 8175 8 Lol 1A
PP 93] 15
E ~ || g mil o “Z +00=L£1-0228 n1g ¥31x3a [00-c80-T0g6 |
I -~ |— 9 % S ‘aé N 318 ¥31X30 T00—¥01—1086
w2 8] HLO———_—— ]
O a 2R
i< QO 1] ==

44 Part # 8533-089-001 2/24 Part # 8533-089-001 2/24 45



(/)]
2
23
2E
¥ 2
(/)]
<

o
25
.gg
o 9Q
I o
o
EE
=5
=
[}

0 o

Electrical
Box

46

DNO0050,80EC_-72EB, 208V/3 Phase/60HZ 30KW

Description

Power-Block, 3 Pole 9897-037-001 9897-037-001 1
Power-Block, 1 Pole 9897-038-001 9897-038-001 1
Terminal marker 9558-032-001 9558-032-001 1
Terminal-Lug, Solderless 8652-134-002 8652-134-002 1
Scrrew-10-32TT x1/2 GRN 9545-008-027 9545-008-027 1
Wire Assy-BLK 9" 8220-078-008 8220-078-008 1
Wire Assy-BLK 8" 8220-057-014 8220-057-014 3
Wire Assy-WHT 8" 8220-057-019 8220-057-019

Transformer 250/24VAC 8711-007-002 8711-007-002 1
Wire Assy-BLK/RED, 12" 8220-151-001 8220-151-001 1
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 8220-151-002 1
Wire Assy-BLK/RED, 9" 8220-146-001 8220-146-001 1
Wire Assy-BLK/BLU, 9” 8220-146-002 8220-146-002 1
Relay, R1-Motor Run 5192-299-002 5192-299-002 1
Wire Assy-WHT, 10" 8220-063-018 8220-063-018 1
Relay, R2-Heat relay 5192-285-004 5192-285-004 1
Wire Assy-BLK, 9” 8220-078-008 8220-078-008 1
Varistor-Coil Suppressor 9733-003-001 9733-003-001 1
Relay, Elements 5192-294-001 5192-294-001 1
Wire Assy-BLK, #33, 8" 8220-057-015 8220-057-015 6
Curcit Breaker, 3-Pole, 25AMP 5198-213-004 5198-213-004 2
Wire Assy-BLK, #34, 36" 8220-061-008 8220-061-008 6
Wire Assy-BLK, #34, 48" 8220-061-010 8220-061-010 2
Heating Elements, 17.3KW, 208V 9870-088-001 9870-088-001 2
Jumper-Formed 9295-005-001 9295-005-001 4
Jumper-Formed 9295-004-001 9295-004-001 2

(0800,0500)NCT
3(0800,/0G00)NC

X g G/— 3

H100—08%¥—90G6

200—-12¢—9.56

NOHLVSIVIN H1INSOV
C00-L1E-9/56

WYHOVIA ONIFIM

(13NVd 30IAM3S
Y3IMOT ANIH3E)
HOLIMS ¥00d
JOIAY3S ¥3IMOT
100—26V—65G6

X g ¢/—

(08,/05)0920
DH(08/0%)0900

9481 — OH

]

g |

nig

NHO
e
e

¥

03/
18 |

4OL0ONW
INIEA

JOLONW
EASIE

A 4
PS

900—-,02—-9/S6

1VISONS3IHL

dW3L43A0

600—£90—0228

491 -

L00—26¥—62S6

920-£90-02¢8 L—M18

(39NIH ¥00a v

J3INVd INO¥4 ANIH38)

T
r 1
=
= |
&
g ! !
5 | \
=
=2
;‘ | 1005005626 L0P—S00-5626 |
o
: . O o o/
=
'8 5 |58 Z e |
[ 3e=2 TIET & = £ \
rTeET & |=Z 33 & = I\ &
Ns337—5 P8 /§ SH /§ |
9 SHsC m§e/p m§/F ‘
S » L 7 o § m s
Gum £ 1885 7F |& 5 |
TEo[ Al 1R B3 = \
= B
& Sjé /o ‘ RERS <9 100-500-5626 | |7 L00-G00-5626 ‘
e [SYe]=3<]
3 s | WO/ lo ol
LR g | |ELE O O Ol |
g j T
«© a llgg I
e \
2
o -
s —
r-""""">"""™""™""”""”"”"”""=>"~"""”"" T T EBRREER T T T 1
‘ R BRRR b
¢ EEEE [0 |
b DL & C
‘ e RRRR (@ \ <
CIRCUIT_BREAKERS TR =
| 8 G10-/50-0228] 651957213—004 S EBBE [ | w [
‘ £e->g| 5198-213-003 vwore - PR : ‘ % g
8 .8 610-/60-0228) S & BERE & K
‘B ‘ c£->g| O O O 8 ‘ o r
) 8 S10-/50-02Z8) > (M
LT’A ‘ ce->g O O yE—>18 ‘ z %
o iy
¥ | .8|510-£50-0zz8 Ow—zufum ‘ ~— [
g | €8 5196-213-003 ve-8 K\l
.8|s10-£50-0zz8 AN
| @u 0 @u =20 Ot |
‘ 2 8 S10-450-0228
‘ ELEMENTS £e-1g| O O e I‘
RELAY
| MINOS £20-800—G+SH = GRN \
| i e O D)
9897-038-001 NS ‘ 2
\ R3 1AM N \ :
| LB 1o U o ¢I-Ma/e @ 7 \ 2
o | @ @\ @ o 9B97-037-001_ e‘r,cn ‘ 5
S AN e~ 9 £
3 G 18 Rz ‘ ‘ b=
x ‘ =i @ = N ‘ | 2
| 3 .8 v10-750-0zz8 [Q || QM8 e — —] LL i~ | [
I =
| 8| vooge=z 8 F10-730-0229 |3 S8 @ N % 2 ‘ S
‘ g .8 610-250-0228 e 1 1! aﬂ |
> . . o s gz2
5 | & 8 $10-750-0228 18 '@ @'@ t :é:g ?gf Eag |
& = 5
© .6 [B00—-820—0228 55— » = ii; s = =
‘ o o c Eﬁ§§ I =
s£->08 g wir-10_1 1 8 R 33°A
I o -8 810-£90-0¢ze S R Y T o g § | R
; M
? ¥R 5 RED=9|, 1 I[FS 5 a2 |k o S
\ 8BS b whr I 8 s 2 1B
NP a=I=1 8 ha j§>
\ g<= = \
i =
BLK/RED R =i WHT/ORG, —
| YEL .M = [J|BLK/RED=9 8220146001 9” <
‘ ik | —— 2 BLK/BLU=11 WHT, m
< [ [I]BLK/BLU—21 8220-146—002|9" BLK |
\ VR Q% o \
N = 1272 2= <
‘ RED RED—9 8220-063-002 9 == < SGEE \ —
==l 8653—-039-000 | TO S A= @]
') C T
o= ‘ % ‘Dmgg ‘ N
D@ | | = SEup | ‘
i T ooay DHAE2E
=70 ‘ SAZ® e | @)
= x = -
s | | o
- 1 |
7777777777777 N
r WHT i wHT | oy
| BLU RED | ReD] o5
BLK X BLK | BLK >
BLK ! WHT/ORG ! WHT/ORG
| ORG | ORG
o
]
2 \ |
T \ S ooedbold] £ O S8 | 3
Nt =07~ -
3 | e £00-0ZZ ngti[‘)_um5 ‘5
o =< =
5] & [gR S %> |
S |ml » | 2 L<zZ0O o
b © X } © 2 "or| I
EREYE ‘ S & — =
o | TS <] m ‘ m
= I T ) L @ 2
S| 8& =3 !
[e] S
g Ml g \‘Zmo—zm—mzzs M8 ¥31x30 100-590=7036 |
o | Z |2 11 ‘A M8 ¥31X30 100—-¥01—-1086 ‘
=< N o8
= | [Nl
z | O TP S J
57| &
E NN

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

v
o
P
("]
O
o
-+
o

pajeaH d11309|3

47



0
U |
~EDNOOSOEC_-73EB, 208V/3 Phase/60HZ 34.6KW & ‘T -
(] z T
£5 o x
(7] 2 \ \
7] o 2
< ey Description T-30 T-50 T80 QTY ; ‘ 100-G00-5626 10P-500-G626 ‘
Power-Block, 3 Pole 9897-037-001 1 © 2 } OO O O } m
Power-Block, 1 Pole 9897-038-001 1 9 1k s |5 88 T § ‘ 3 e®
CE: e /& ERT 3 =y
Terminal marker ? 9558-032-001 1 | || PEax £ |28 /F zg /F | 3 2
A 2 2~ S /AR S /A
Terminal-Lug, Solderless 8652-134-002 1 00 © 2 | ‘8955@ E /8 E /S } o ==
) = |2 oS = N = N Q 0
Scrrew-10-32TT x1/2 GRN 9545-008-027 1 | s 27 B 1| 88x | |2 2 | oo
" ” o &3> | (R “ |9 100-s00-s6z6 | | 100-500-5626 | (0]
Wire Assy-BLK 9 8220-078-008 1 © 2 N
y SRS i ) O © | =
Wire Assy-BLU #2, 11" 8220-064-061 1 T 27 s @ F |8 |
Wire Assy-BLK 8" 8220-057-017 3 =7 i \
oo Wire Assy-WHT 8” 8220-057-019 LR L -  — — — ———————— -
c 3 @ T T T T T T T T T T T T T T T T T T T e ——
» 2 Transformer 250/24VAC 8711-008-002 1 \ EEERR B \ A
= & EeRb 2
) ‘;'f Wire Assy-BLK/RED, 12" 8220-151-001 1 | CIRCUIT BREAKERS ®ERER [ g
T5 - \ .8 610-/50-0228| (\5198-213-005 B EEER B ‘ L 5
o5 Wire Assy-BLK/BLU, #12, 12" 8220-151-002 1 8 ‘ ££718 5198-215-004 L R 1 i ‘ o g
b - ? .8 S10-£50-0228) O O A = =
= § Wire Assy-BLK/RED, 9” 8220-146-001 1 s | o 5 3 e 2w
§ ; Wire Assy-BLK/BLU, 9" 8220-146-002 1 3 } ] £%- Ve } s
Relay, R1-Motor Run 5192-299-002 1 & 5 & & 5| Ores v O e K\l.
.8[610-250—-0228)
Wire Assy-WHT, 10" 8220-063-018 1 ‘ = = =2 @) Ot ‘
\ cl .8 S10-/50-0228 |
Relay, R2-Heat relay 5192-285-004 1 ‘ Sese =G O ‘
Ulidainnkd 8220-075-008 z 3 | oz st O [l ;
Varistor-Coil Suppressor 9733-003-001 1 % % ‘ . 9897038001 NS ‘ 2
-~ 1HM
Relay, Elements 5192-294-001 1 o= \ 3 1» U o Ti-8/8 OR0 |- SE ‘ o
A & —9887-037—001_ [
Wire Assy-BLK, #33, 8" 8220-057-015 6 = o } @ QD g‘ 5 é,g 3 } |1
T S4EEREsS 2 = NN e
Curcit Breaker, 3-Pole, 25AMP 5198-213-005 2 Z PN Ce 3 o] riokeo-ooze | || BESAB/| ST SR | = TNy 3
z 2 Goo |8 1§ 8| prodesozzs | R OO0 | <
Wire Assy-BLK, #34, 36" 8220-061-008 6 O 3 e @ || e s omsooue [ 718 R \ S
. o3 NEZ 3 G s O |
_ Wire Assy-BLK, #34, 48" 8220-061-010 2 o 28 Sgoldl | 2 T 5| O8O0 =g ot }
S 5 Heating Elements, 17.3KW, 208V 9870-088-006 2 O S v P | - — 8 L:“’E‘“’“m “’51 e 2 o ;;5% | =
= -0 - @ WHT-10 © & =
€ a Jumper-Formed 9295-005-001 4 > | I e B SR 3 i J =S
) Z | N T & RED=9|- I Il L‘ng > $ ? | o 3
] Jumper-Formed 9295-004-001 2 | 825 L war - I 8 5 g WS
1% 38 [° whr 2
I 8<% I = >
%Dh \ YELIA = [ EEE FS%*? : 8220-146-001 9" 2
= © 2 —17
] 8% a © ‘ BLKIM K 7 G [TIBLK/BLU=21_8220-146-002|9" T m
20 M © — =
Nk © & | A RED N S TN o ‘ (@))]
2205 A g = RED=9 -063-002 ¢” ZERE o353 1l =
2 gg " o & /ﬁ 8% §§ ‘ 8653-039-000 - 22! ?%;5 ‘ O
aeSs B RE/L| 8585 SNl PR Y
s 7 (‘]:‘3 @ 8] VLY Hé;%% ‘
™ 520 |x ZZ= \ SEap=rs! @ ‘ o
3 T L858 | t= = 1 =
z S B ET | — O\O
C © ¢S =0\ - -~ - T T T T T
& re T T T T wht] =2
& BLU | BLU RED | RED 3
o BLK BLK BLK
—HEBE gk % BLK WHT/ORG % WHT/ORG| >
| ORG | ORG
\ \
e S| 20| |
= Z @) 7 SR ool RO VO] |
Q@ % @ 3 | co0-0zz-1296 ~ o 2 O 'S
I Q|0 T 8 el =
= 8 = [N 3
Sio 3B e 2] 5 BF_| &2 228 |5
mim ¥ [T > | le® [ @ g ol =
SO S |TR \ S m| | &
| ‘ ‘ @ | & 1l ~ 'l A
NN | i Elnig =283 i Ny
Qy [N N = (ML P& “ZLOO*ML*OZZSMB ¥31¥30 100-580—1085 |
= DA —380—
[ S‘Q o 2 |Z R Lo B X8 ¥3IX30 100-701-1086 |
o ‘UJ J7 5O =1 J
S| [eYe
X X 2 SN

48 Part # 8533-089-001 2/24 Part # 8533-089-001 2/24 49



Electric Heated

Parts Data

Notes

Sl quIassy dnoup dnoup J3|quing 3 BuisnoH xog

B S| puIqe)d b6uisnoH bulrieag Jauing |ed11329)3

Section 7

50Hz

Dryer Parts Data

51

Part # 8533-089-001 2/24

Part # 8533-089-001 2/24

50



Electric Heated

53

Parts Data
S
~
L)
(=
)
1
)
]
_— _ _ HLINSOV NOHLVHVIN g
65 —0H08A900 AVIOVIa ONTIIM v100—96%—90S6 HLINSOY NOHLVYYY :
66— OHOGJO4Y0d (13NVd_HIMOT ONIHIE) ©
— HOLIMS d00d #*
6 — OHOTJdY0d 3OIAY3S ¥IMOT £
L00—C6¥—6£S6 o
¥3ANIAD MOT38 Q3LvO0T) Boﬂmjmvwmmmm mmwuwnmmmmwm
—9= N ¥ HLINSOV B
d3SNIS dN3L 9¢0-£90-0cc8L Auwwagm H@Jm 900—-/07—9/c6 0H0—652-9.56 .09 $£0-£90-0228 600—19v—6556
200-700~ 1056 3Nve NGNS GNIH3E) LvisondaHL NOHLVIVIA HOLIMS
= XZ S00-9/Z-0v98 AoIMS 9000 dWILNIAO  Y00-LLg-9/56 YIANVG HIV
£L£0—0¢1—2S98 y319NNL 6¢—"0H0£A800 ~_
BENN (o)
£20-800-G¥56 . 2L o &fimu ¢ ci-nes 2O X
loi=Nao T — — — 7 /1171 1 e00-sg0-0Ze8 - - 71 Y —_ = B
iwﬁ NdO | a3y/318 Nmo\mmo\omwmﬁ 200-662-2615 [ 034 |
- © o
i w, cp i 2 | .6 ¢00-971—-0zz8 NaNg DQE A e @ 7518 i
~ o [y — — D U .\D
i m, Z00—6L9-2796 i H Bmw i .6 100-8%1-0228 gyyg i = E o i
| & n | Bo\mmo\mwwm G =83 2 o E1=agmm ] mm = g 2 i
S na/>g =R 18 2 o)
| © . f NOD W[ 1< @ z L | |8z _ _ f
| Ww w, | Noo\mooiﬁw,m LM M < Mm i
S ¥3INVINE LINOHID — ° ol N = =z
| o SE f WNGAING INOHIM 8| [~ T8 .Z/1=8 ovz-100-0z¢s _Q35/91 AOYVC = | TE g5 7
imm NE: i mmm&@%mwkzﬂwkg,m | $o .2/1-9 Lez—lo0-0zze  N1a/>18 S = ﬂﬂm |
o X n B a3y
, 84 : | 2k P S 0 A2 : B 7
I 100-910— 1/¥6 ERRE ploe9 7 h bt 100-281-£986
'S8l = avigsia| PECPT e 83[1Qe0P P+ wfs g m@ F————— -
gl L aNy a0d 2 | gZE| *5 7 g - NOD TAM L | z00-g0z-9s56 3
| SR i 7 Hdl ZHOG | " S Tane * Z 18 |= (osH w3nung) [T
== H3TTO0H1INOD | | : d3IMv3dg 1INddI0 N ju i IVISONYIHL [
R £T0—-800—-5¥56 VNYIINI HLIIM |= O @ | LWM—IH o
S (N I i NOEC L RIS aNNOTS YIAWHOASNVAL [ S= B Lf w
TINVd INOYA4 S NSSSm— i w—1 N €00 womﬁ\mwwm
— 590 S —200—
8/1—=810—=<¢0Ll9 JAILYINHOANI 5|~ 340410313
(13NVd MovE) £20—800-5¥56 SETSARETN I® = MYVdS
“TON3 109INOD 8= —
060900 L00—£61—L586 | L §DL
0S/0£0800 L00—Z61—L586 134 S8 —+—
IAIVA SVO [r—— L YOSN3S
Ndg
EAVAE]
>
T
@l — | | — | — N[ ||~ ]|~
r|la|X|=E Nl
oo o
SEIE s|s|8
Rloa|o]| © ol |
SEEE: eIk
O|lm|o|wo in | & | wn
=N N|n|n|o N | ™M™
o< || > A DY R
= Kol Kol Kol K (o) e | i)
SEIHE gl |x|8
S31212 sl |12]2
N|lo|D [en} | ©
AL sl 12|38
S NEIFEE Y S
1 M| |n|wn < NS
N oo |o|o (<)) oo
)
o
Ty
X
e HEHEENEE Sk
- gls|z(2|2|8]|S]2 |2
T O [l ' T
Q 512(8(8)2(5(%]8 Sk
1 1 -
M o MDY E Ry ol I
o N niunlojlojla|lm|ao ™M | ™M™
[ [ B B Rl KA E=2 Rl % NS
m slo|la|lao|jla|aja|a|o (22N )}
N £
e ) S
™ 8
1 o
_ 5| & EIEHBRE
O 5| ®|S|S #* | # | % S
2 X|E|Z|E o o] =
sla|<|= o|lo| @ [ g
(= c|>| o clc|e 2 -
® =13(=slz| |5|5|5] |3 ~
= A HEHAEHERE 5
N S HEIFIHEEEERE Q
B slal<|Z|= ] o
o S I g
A 2 EEEREEEEIEEEEE o
o} S|5]= >
(=] s HEEBEEREEREEEEE i
(=) ©
< P #
Q -
a X 3
o

dnoup
jduiqe)d

xog
|ed1309|3

dnouo J9|qun] B
HuisnoH builieag

BuisnoH
Jauing

SaI|qUIdSSY MB3IA

Jeay

3 SI

52




Kits &
Assemblies

(=)}
£

()]

=

=)

=

[=)]
o
=

[}

)]

o

& Tumbler Group

Electrical
Box

54

*

Key Description

Motor

Parts for 50hz Dryer -59

T-30
9376-311-004

T-50
9376-317-004

T80
9376-317-004

QTY

*

Pulley

9453-169-009

9435-169-014

9453-169-009

*

Strip Terminal Marker

9558-029-004

9558-029-004

9558-029-004

Filter, EMI Line

9183-030-001

9183-030-001

9183-030-001

Transformer, Control (Before Serial)

8711-008-002

8711-008-002

8711-008-002

Transformer (After Serial)

8711-004-004

8711-004-004

8711-004-004

Holder, Fuse

9054-045-001

9045-045-001

9045-045-001

Fuse 2.5 Amp

8636-018-004

8636-018-004

8636-018-004

Motor, Marathon 50Hz

9376-311-004

9376-317-004

9376-317-004

Pulley, Motor

9453-169-009

9453-169-014

9453-169-009

Wiring Label-Schematic/Diagram (Before serial)

9506-483-001

9506-483-001

9506-483-001

Wiring Label (After Serial #)

9506-958-001

9506-958-001

9506-958-001

Orfice Main Burner, #30 Natural

9425-069-009

9425-069-009

9425-069-002

LP Kit

TBR

TBR

TBR

Gas Valve Assembly

9857-132-004

9857-132-004

9857-132-004

Kit-Honeywell VR86 Flange Kit 3/4

9732-162-002

9732-162-002

9732-162-002

Adaptor Assembly Gas Valve

9791-001-001

9791-001-001

9791-001-001

Manual, Operators (Before Serial #)

8514-213-001

8514-213-001

8514-213-001

Manual, Operators (Afer Serial #)

8514-311-001

8514-311-001

8514-311-001

Hot Surface Warning Label

8502-748-017

8502-748-017

8502-748-017

Do Not Enter Warning Label

8502-748-001

8502-748-001

8502-748-001

Explosive Material Warning Label

8502-748-006

8502-748-006

8502-748-006

Flammable Material Warning Label

8502-748-007

8502-748-007

8502-748-007

Do Not Operate w/ Guards Removed Label

8502-748-003

8502-748-003

8502-748-003

Frame/Chassis Ground Label

8502-748-014

8502-748-014

8502-748-014

Do Not Operate w/ Guards Removed Label

8502-748-004

8502-748-004

8502-748-004

Electrical Shock Warning Label

8502-748-005

8502-748-005

8502-748-005

Lockout Warning Label

8502-748-008

8502-748-008

8502-748-008

Read Operators Manal Label

8502-748-009

8502-748-009

8502-748-009

PE Mark (Ext. Protective Ground) Label

8502-748-015

8502-748-015

8502-748-015

I ST e I o o OV I S S S IS B IS ST I IV N IS IS I I T I I I N IS B

Part # 8533-089-001 2/24

] ., e L
S Af 7 oee ) £ ; .
42 (3#) s — de 1| B F g
= O G T - B N ST
e * & "'E;éi' : LD il 'x.-"l i :'_|'
~ a.—- N o Y L T T fi
FrE_pEE Bopm g H— =yl
- i 1 1 [ L el
== ' g 1 4 I' TITT ""'j""—'"—
x\_r-:ln[ " o & 1 . i gl ""J‘:l-'. O |
to. = i"’ A 4 a'y EF 1' ’ | I |
) e o g 18 L uET il | ERER[Ae
bR E RF | g | e |
X | 'iﬂ I ; |
; L} =t = _ |
| “"i‘lﬂ i ; [ I l:
v w e :I = d
* :i '. ’5--: ,_I.I=_'E_l.r_"ﬂ_: 1L
o .;E.f“l — A ';
g ERPFE|| ':
- B —— - i '— 1 !
El}" |d.u-..u.- | - . s | i
- i L1l Ll o | | E
= LI & | M,@; -
= i '!-.L"! : - i II‘%} i i, I ;i
= - ]
l't‘ Fﬂ-.,\_ : -!:: J_.-’ .:lf: _.-"'rll_."'.r E-J,llﬁ'q
R s e // g // |||l
H g o | == e/ /) B/ *L: Fi
r . S i ,r'l = .I.' >
1 =1 1 . r_ I_-l'. . 5] [“ 2 7 |
— | ) :nﬁﬁﬁq‘@-’ﬁﬁ ,
= | i
| 41 1 |
i - )
L] - i o =
. v E
B "
l_r 1:1 ES R z
le'l FlBEl IR I - i
| & ' I
L L L L ER RO —2
k — "-_I . ol s 1 Yoy 1] .Z_'-: - L2 H
| i L T | E ;_.*- | - - )
" 4 (1.4
L= e . . N g‘ §
= = : ajalsl(sNals § ,ﬁ.
o B2 i T ol el o - i i
= Ealw g L | T 141 ee=§
* P H L 1 ey L/ If ? - 8
:'_Iu:'-| |‘ . = L 1 1 I ;'I.F:
?ERR g My 1 P 58
Q ] \\Xﬂ '\-.\.I I I | _E
i ] - o | 2
55 s
=] N -
L h -

Part # 8533-089-001 2/24

ejeq sMed

oy
0
[e]
(= d
=
0
==
o
o
(=g
o
o

55



	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Group
	Dryer Rear View 30Lb
	Dryer Rear View-Bearing Housing
	Dryer Burner Housing 
	Air Flow switch Assy
	Electrical Box / Ignition Control
	Section 6: Electric Heated Dryer Parts Data
	Section 7: 50Hz Dryer Parts Data

	Parts Data  12: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	50Hz Parts  12: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Kits, Assemblies, & Common Parts 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Cabinet & Front Panel Group 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Rear View 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Cylinder, Seals, & Bearings 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Loading Door Group 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Water Inlet & Rear Channel 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Electrical Components 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 

	Loading Door Group 58: 


